Installation and Assembly: In-wall Mount for 32" to 71" Flat Panel Displays

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Installation and Assembly: In-wall Mount for 32" to 71" Flat Panel Displays"

Transcription

1 Installation and Assembly: In-wall Mount for 32" to 71" Flat Panel Displays Model# Display size range IM760P, IM760P-S 32" to 71" (81 to 180 cm) IM760PU, IM760PU-S 32" to 65" (81 to 165 cm) This product is intended for use with UL Listed products and must be installed by a qualified professional installer. Maximum UL Load Capacity: 200 lb (90.7 kg) IM760P IM760P-S IM760PU IM760PU-S 2300 White Oak Circle Aurora, Il (800) Fax: (800) ISSUED: SHEET #:

2 NOTE: Read entire instruction sheet before you start installation and assembly. WARNING Do not begin to install your Peerless product until you have read and understood the instructions and warnings contained in this Installation Sheet. If you have any questions regarding any of the instructions or warnings, please call Peerless customer care at This product should only be installed by someone of good mechanical aptitude, has experience with basic building construction, and fully understands these instructions. Make sure that the supporting surface will safely support the combined load of the equipment and all attached hardware and components. Never exceed the Maximum UL Load Capacity. If mounting to wood wall studs, make sure that mounting screws are anchored into the center of the studs. Use of an "edge to edge" stud fi nder is highly recommended. Always use an assistant or mechanical lifting equipment to safely lift and position equipment. Tighten screws fi rmly, but do not overtighten. Overtightening can damage the items, greatly reducing their holding power. This product was designed and intended to be mounted to the following supporting surfaces checked below with the hardware included in this product as specifi ed in the installation sheet. To mount this product to an alternative supporting surface, contact Peerless customer care at This product is intended for indoor use only. Use of this product outdoors could lead to product failure and personal injury. This product was designed to be installed on the following wall construction only; WALL CONSTRUCTION ADDITIONAL HARDWARE REQUIRED x Wood Stud None Wood Beam Contact Customer Service Solid Concrete Contact Customer Service Cinder Block Contact Customer Service Metal Stud Contact Customer Service Brick Contact Customer Service Other or unsure? Contact Customer Service Tools Needed for Assembly stud fi nder ("edge to edge" stud fi nder is recommended) phillips screwdriver drill 5/32" bit for wood stud wall level Table of Contents Parts List... 3, 4 Installation to Wood Stud Wall... 5, 6 Installing Arm to In-wall Box...7 Disassemble Mounting Plate...8 Attaching Mounting Plate to Display with VESA Mounting Pattern...8 Attaching Adapter Plate to Display... 9, 10 Installing and Removing Flat Panel Display...11 Adjusting Flat Panel Display...11 Cable Management of 12 ISSUED: SHEET #:

3 Before you begin, make sure all parts shown are included with your product. Parts List IM760P IM760P-S IM760PU IM760PU-S Description Qty. Part # Part # Part # Part # A arm assembly P C P C4145 B in-wall box P C P C4989 C arm axle P C P C4519 D outer trim P C P C4517 E #14 x 2.5" wood screw 6 5S1-015-C03 5S1-015-C03 5S1-015-C03 5S1-015-C03 F cable bushing G cable tie H plastic finishing cap J cable management clips K 4 mm allen wrench L M5 x 12 mm phillips screw M M4 x 20 mm phillips screw N/A N/A N M4 x 30 mm phillips screw N/A N/A O M6 x 20 mm phillips screw N/A N/A P M6 x 30 mm phillips screw N/A N/A Q M6 x 40 mm phillips screw N/A N/A R retaining spacer N/A N/A T universal adapter plate 1 N/A N/A 201-P C4110 V shallow adapter bracket 2 N/A N/A 201-P C4514 W M5 x 10 mm phillips screw 4 N/A N/A X M10 x 17 mm serrated washer head 4 N/A N/A Y 6 mm allen wrench 1 N/A N/A Z adapter bracket fastener pack 1 N/A N/A Parts may appear slightly different than illustrated. Adapter Bracket Fastener Pack (Z) M5 x 12 mm (4) ( ) M5 x 25 mm (4) ( ) M6 x 12 mm (4) ( ) M6 x 25 mm (4) ( ) M8 x 12 mm (4) ( ) M8 x 25 mm (4) ( ).75" spacer (4) ( ) Multi-washer (4) ( ) 3 of 12 ISSUED: SHEET #:

4 Part List Continued Parts may appear slightly different than illustrated. A ARM ASSEMBLY ADAPTER PLATE B C D E F G H J K L M N O P Q R Used with specific mounts only W X T V Y 4 of 12 ISSUED: SHEET #:

5 Installation to Wood Stud Wall 1 In-wall box (B) can be installed between two studs 16" off center. Use a stud finder to locate the edges of the stud. Use of an edge-to-edge stud fi nder is highly recommended. Based on its edges, draw vertical lines down the inside edges of stud s. Mark desired center of display between studs. Draw a horizontal line above desired center of display as indicated in fi gure 1.1 or 1.2. Draw a second horizontal line 16-5/8" (422mm) below this line to outline wall opening between inside edges of studs. Remove drywall inside cut outline. fig. 1.1 TOP CUT LINE Display center with models IM760P and IM760P-S: Center of adapter plate will be located 6" (152mm) below the top cut line. NOTE: Center of adapter plate may not represent display center. Placement of in-wall box will depend on the display center and location of display mounting holes in relation to adapter plate. NOTE: Depending on right or left side mount orientation shown in fi gure 1.3 in step 1-1, display center will be 6.39" (162mm) from the inside edge of stud. 6" (152Mm) 14.5" (368Mm) CENTER OF ADAPTER PLATE 16-5/8" (422Mm) 8.11" (206Mm) 6.39" (162Mm) Display center with models IM760PU and IM760PU-S: fig. 1.2 TOP CUT LINE Center of display will be located 7-7/8" (200mm) below the top cut line. NOTE: Depending on mount orientation shown in fi gure 1.3 in step 1-1, display center will be 6.39" (162mm) from the inside edge of stud. NOTE: Depending on right or left side mount orientation shown in fi gure 1.3 in step 1-1, display center will be 6.39" (162mm) from the inside edge of stud. 7-7/8" (200Mm) 14.5" (368Mm) CENTER OF DISPLAY 16-5/8" (422Mm) 8.11" (206Mm) 6.39" (162Mm) 5 of 12 ISSUED: SHEET #:

6 Installation to Wood Stud Wall (continued) WARNING Installer must verify that the supporting surface will safely support the combined load of the equipment and all attached hardware and components. Tighten wood screws so that wall plate is fi rmly attached, but do not overtighten. Overtightening can damage the screws, greatly reducing their holding power. Never tighten in excess of 80 in. lb (9 N.M.). Make sure that mounting screws are anchored into the center of the stud. The use of an "edge to edge" stud fi nder is highly recommended. Hardware provided is for attachment of mount through standard thickness drywall or plaster into wood studs. Installers are responsible to provide hardware for other types of mounting situations. 1-1 In-wall box can be fl ipped for left of right side mount orientation as shown in fi gure 1.3. Insert in-wall box (B) into cut-out. Level in-wall box, and mark the center of the six mounting holes. Drill six 5/32" (4mm) dia. holes 2-1/2" (65mm) deep. Make sure in-wall box is level, secure it using six #14 x 2-1/2" wood screws (E) as shown in fi gure 1.4. fig. 1.3 RIGHT ORIENTATION fig. 1.4 B E 8.11" (206Mm) 6.39" (162Mm) LEFT ORIENTATION 6.39" (162Mm) 8.11" (206Mm) 6 of 12 ISSUED: SHEET #:

7 Installing Arm to In-wall Box Insert arm axle (C) through arm assembly (A) as shown in fi gure 2.1. Position arm axle (C) and arm assembly (A) into axle support bracket of in-wall box (B) then seat arm axle through bottom hole of in-wall box as shown in fi gure 2.2. Secure arm axle to in-wall box using four M5 x 12mm phillips screws (L) as shown in fi gure C A fig. 2.1 C B AXLE SUPPORT BRACKET L C fig. 2.2 A fig. 2.3 Installing Outer Trim 3 Insert tabs of outer trim (D) into notches of in-wall box (B) as shown in fi gure 3.1. TABS D NOTCHES B fig of 12 ISSUED: SHEET #:

8 Attaching Adapter Plate to Display with VESA Mounting Pattern 4 NOTE: For installing display using universal adapter plate, skip to step 5. Identify VESA mounting pattern on back of your display and choose hole pattern on adapter plate and required fasteners as shown in fi gure 4.2. Secure adapter plate to back of display as shown in fi gure 4.1 using fasteners indicated in fi gure 4.2. NOTE: If hole pattern is in a pocket and requires M4 screws, attach adapter plate to back of display using four M4 x 30mm screws (N) and four retaining spacers (R) as indicated in fi gure 4.1. NOTE: Spacers may not be used, depending upon the type of display. Skip to step 7 WARNING If screws don't get three complete turns in the display inserts or if screws bottom out and adapter plate is still not tightly secured, damage may occur to display or product may fail. Do not tighten screws with excessive force. Overtightening can cause damage to mount. Do not lift more weight than you can handle. Use additional man power or mechanical lifting equipment to safely handle placement of the display. ADAPTER PLATE fig.4.1 DISPLAY NOTE: For displays with a hole pattern in a pocket, spacers go between adapter plate and display when using M4 x 30mm screws. Mounting Patterns VESA 100 x 200 VESA 200 x 200 M4 x 20mm screws (M) or M4 x 30mm screws (N) with spacer (R) M6 x 20mm (O), M6 x 30mm (P) or M6 x 40mm screws (Q) fig of 12 ISSUED: SHEET #:

9 Installing Universal Adapter Plate to Display 5 Using the hole pattern shown in detail 1, attach the adapter plate to universal adapter plate (T) with four M10 x 17mm screws (X) as shown. Tighten screws using 6mm allen wrench (Y). LARGE HOLES HOLE PATTERN FOR USE WITH UNIVERSAL ADAPTER PLATE X T ADAPTER PLATE DETAIL 1 WARNING Tighten screws so display brackets are fi rmly attached to display. Do not tighten with excessive force. Overtightening can cause stress damage to screws, greatly reducing their holding power and possibly causing screw heads to become detached. Tighten to 40 in. lb (4.5 N.M.) maximum torque. If screws don't get three complete turns in the display inserts or if screws bottom out and bracket is still not tightly secured, damage may occur to display or product may fail. 6-1 To prevent scratching the display, set a cloth on a fl at, level surface that will support the weight of the display. Place display face side down. If display has knobs on the back, remove them to allow the adapter brackets to be attached. Place adapter brackets (V) on back of display, align to holes, and center on back of display as shown in fi gure 6.1. Attach the adapter brackets to the back of the display using the appropriate combination of screws, multi-washers, and spacers as shown in fi gure 6.2 or fi gure 6.3. NOTE: Top and bottom holes must always be used. Verify that all holes are properly aligned, and then tighten screws using a phillips screwdriver. X MULTI-WASHER V CENTER BRACKETS VERTICALLY ON BACK OF DISPLAY MEDIUM HOLE FOR M5 SCREWS SMALL HOLE FOR M4 SCREWS LARGE HOLE FOR M6 SCREWS Notes: The number of fasteners used will vary, depending upon the type of display. Multi-washers and spacers may not be used, depending upon the type of display. Use the corresponding hole in the multiwasher that matches your screw size. fig 6.1 Note: "X" dimensions should be equal. X NOTE: For flat back displays proceed to step 6-2. For bump-out or recessed back display skip to step of 12 ISSUED: SHEET #:

10 For Flat Back Display Begin with the shortest length screw, hand thread through multi-washer and adapter bracket into display as 6-2 shown below. Screw must make at least three full turns into the mounting hole and fi t snug into place. Do not over tighten. If screw cannot make three full turns into the display, select a longer length screw from the baffl ed fastener pack. Repeat for remaining mounting holes, level brackets and tighten screws. NOTE: Spacers may not be used, depending upon the type of display. DISPLAY fig. 6.2 MULTI-WASHER SCREW ADAPTER BRACKET (V) If you have any questions, please call Peerless customer care at For Bump-out or Recessed Back Display 6-3 Begin with longer length screw, hand thread through multi-washer, adapter bracket and spacer in that order into display as shown below. Screw must make at least three full turns into the mounting hole and fi t snug into place. Do not over tighten. If screw cannot make three full turns into the display, select a longer length screw from the baffl ed fastener pack. Repeat for remaining mounting holes, level brackets and tighten screws. DISPLAY fig. 6.2 SPACER MULTI-WASHER SCREW ADAPTER BRACKET (V) If you have any questions, please call Peerless customer care at of 12 ISSUED: SHEET #:

11 Adjustment of Flat Panel Display 7 TILT Adjustment: Adjust tension knob on side of mount to desired tension to enable tilt adjustment and balance your display size and weight as shown in fi gure 7.1. Push or pull from top or bottom of display to adjust tilt as shown. The tilt can be adjusted to a maximum of 10 forward or 5 backward. Retighten tension knob. ROLL Adjustment: Loosen M5 x 25mm screws using 4mm allen wrench (K). Rotate display either 5 clockwise or counter-clockwise, level display then tighten M5 x 25mm screws using 4mm allen wrench (K) as shown in fi gure 7.2. FOR VERTICAL HEIGHT ADJUSTMENT: Tighten or loosen two M8 x 40mm screws an equal number of turns to achieve ± 1" of vertical height adjustment as shown in detail 1. CAUTION Adjustment of Flat Panel Display 8 FOR PORTRAIT OR LANDSCAPE Display ORIENTATION: Remove two M5 x 12mm screws, one M5 x 6mm screw and rotation block from top of tilt head as shown in top view and rear view. Gently grasp sides of display and rotate display into portrait or landscape position as shown and reinstall rotation block with two M5 x 12mm screws and one M5 x 6mm screw. NOTE: M5 x 6mm screw required in landscape orientation only. WARNING M10 x 15mm screws (E) must be securly tightened before changing orientation of wall arm assembly (A). Failure to lock adapter bracket can cause display to come off of mount. Do not tighten screws with excessive force. Be careful not to pinch fi ngers when opening and closing mount from the wall. Fig. 7.1 Fig. 7.2 M5 X 10MM TENSION KNOB ROTATION BLOCK M5 X 6MM SCREWS M8 X 40MM M5 X 12MM SCREWS TOP VIEW M5 X 6MM SCREWS M5 X 12MM SCREWS ROTATION BLOCK REAR VIEW 11 of 12 ISSUED: SHEET #:

12 Cable Management 9 For optional installation of electrical gang box, access plates located on the bottom or top of in-wall box can be temporarily removed to install electrical gang box as shown in fi gure 9.1. ACCESS PLATE fig. 9.1 DISPLAY NOT SHOWN FOR CLARITY 9-1 Insert up to eight cable management clips (J) into the desired positions in the arm assembly and in-wall box as shown in fi gure 9.2 for routing cables. Insert cable bushing (F) into top or bottom hole of in-wall box for routing cables through in-wall box. Plastic fi nishing caps (H) can be used in holes where cables are not being routed. NOTE: Make sure cables have enough slack to allow full movement of the arm. Use cable ties (G) to secure cables to cable management clips as shown in fi gure 9.3. J J CABLES F or H J fig. 9.2 fig. 9.3 G DISPLAY NOT SHOWN FOR CLARITY 12 of 12 ISSUED: SHEET #: , Peerless Industries, Inc. All rights reserved. All other brand and product names are trademarks or registered trademarks of their respective owners.

Installation and Assembly: Flat Panel Pull-out Swivel Wall Mount

Installation and Assembly: Flat Panel Pull-out Swivel Wall Mount Installation and ssembly: Flat Panel Pull-out Swivel Wall Mount Models: SP850-V2X2 2300 White Oak Circle urora, Il 60502 (800) 865-2112 Fax: (800) 359-6500 www.peerlessmounts.com ISSUED: 01-17-12 SHEET

More information

Installation and Assembly: Full Service Video Wall Mount

Installation and Assembly: Full Service Video Wall Mount Installation and Assembly: Full Service Video Wall Mount Model: DS-VW765-LAND Max UL Load Capacity: 125 lb (57 kg) 1 of 12 ISSUED: 05-13-11 SHEET #: 145-9011-5 05-21-12 Note: Read entire instruction sheet

More information

Installation and Assembly:

Installation and Assembly: Installation and ssembly: Model: DS508 os pd For SHPD installations, please contact Peerless Customer Service for a copy of the P. Maximum Load Capacity: 200 lb (90.7 kg) 2300 White ak Circle urora, IL

More information

Installation and Assembly: Universal Projector Wall Arm

Installation and Assembly: Universal Projector Wall Arm Installation and ssembly: Universal Projector Wall rm Models: PST-2955, PST-2955-W, PST-2955, PST-2955-W Max UL Load Capacity: 35 lb (5.8 kg) 2300 White Oak Circle urora, Il 60502 (800) 865-22 Fax: (800)

More information

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS Installation and Assembly: LCD UPRIHT STAND OR PEDESTAL CABINETS Part Number 49-5672-30 EATURES Take all of the guess work out of selecting the proper stand for your pedestal cabinets. This custom stand

More information

Installation and Assembly: Flat \ Tilt Wall Mount for VESA 400x400

Installation and Assembly: Flat \ Tilt Wall Mount for VESA 400x400 Installation and ssembly: Flat \ Tilt Wall Mount for VES 400x400 Model: T642-003 Max Load Capacity: 100 lb (45.4 kg) 3215 W. North ve. Melrose Park, IL 60160 (800) 729-0307 or (708) 865-8870 Fax: (708)

More information

Flat Panel Stand FPZ-655. for 32" to 55" Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold

Flat Panel Stand FPZ-655. for 32 to 55 Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold FPZ-655 Flat Panel Stand for 32" to 55" Flat Panel Screens For a viewing experience that really stands out, Peerless FPZ-655 Universal Flat Panel Stand for 32" 55" flat panel TVs provides a brilliant combination

More information

NEC Display Solutions of America, Inc.

NEC Display Solutions of America, Inc. NEC Display Solutions of merica, Inc. Installation and ssembly Manual: Custom Ceiling Mount for NP-M332XS, NP-M352WS, NP-M282X, NP-M283X, NP-M322X, NP-M323X, NP-M322W, NP-M323W, NP- M363X, NP-M363W, NP-M402X,

More information

Installation and Assembly: Wallmount for CPA100 and Whiteboard

Installation and Assembly: Wallmount for CPA100 and Whiteboard Installation and ssembly: Wallmount for CP100 and Whiteboard Model: 100IWBMOUNT Maximum Load Capacity for Screen: 53 lb (24 kg) Maximum Load Capacity for Projector : 13.5 lb (6 kg) 1 of 16 Visit 3215 the

More information

Installation and Assembly: Ceiling mount for LCD screens up to 29"

Installation and Assembly: Ceiling mount for LCD screens up to 29 Installation and Assembly: Ceiling mount for LC screens up to 29" Models: LCC 18, LCC 18-S, LCC 36, LCC 36-S Patent Pending Features: Comes in two adjustable height ranges (in 1" increments): 18"-30" and

More information

Installation and Assembly: Projector Ceiling/Wall Mount

Installation and Assembly: Projector Ceiling/Wall Mount Installation and ssembly: Projector Ceiling/Wall Mount Models:PRG-EX, PRG-EX-S, PRG-EX-W PRG-EXB, PRG-EXB-S, PRG-EXB-W PRG-EXC, PRG-EXC-S, PRG-EXC-W R This product is intended for use with UL Listed products

More information

Installation and Assembly: DUKANE PROJECTOR SHORT THROW WALL ARM

Installation and Assembly: DUKANE PROJECTOR SHORT THROW WALL ARM Installation and Assembly: DUKANE POJETO SHOT THOW WALL AM Model: UST-WALLAM3 POJETO POSITION FO 60" - 70" SEEN SIZE POJETO POSITION FO 70" - 100" SEEN SIZE 430-User Guide UST-WALLAM3-00 Do not begin to

More information

Installation and Assembly: Universal Projector Wall Arm

Installation and Assembly: Universal Projector Wall Arm nstallation and ssembly: Universal Projector Wall rm Model: SP-WLLRM-01 SP-CEL-UNV (sold separately) Max Load Capacity:35 lb (15.8 kg) Note: Read entire instruction sheet before you start installation

More information

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL SB-WM-ART1-M-BL Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 90 lbs (41 kg). Use with heavier than the maximum

More information

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL Strong Razor Series Articulating Mount for Large and Extra Large Displays INSTRUCTION MANUAL Installation Manual Warnings: Installation of this product should be done

More information

Full-motion Wall Mount

Full-motion Wall Mount Full-motion Wall Mount MD120409-01 AWM1521- AU Safety Instruction Component Checklist WARNING IMPORTANT: Ensure that you have received all parts according to the component checklist prior to installing.

More information

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL SM-RAZOR-T-M/L/XL Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL WARNINGS: Installation of this product should be done by a qualified professional. Do not begin installation

More information

Installation and Assembly: Projector Ceiling/Wall Mount

Installation and Assembly: Projector Ceiling/Wall Mount Installation and ssembly: Projector eiling/wall Mount Model# Max UL Load apacity EX, EX-S, EX-W, EX, EX-S, used with PRS projector mount 25 lb (11.3 kg) EX-W, EX, EX-S, EX-W used with PRG projector mount

More information

19 to 39 TV WALL MOUNT - FULL MOTION

19 to 39 TV WALL MOUNT - FULL MOTION 19 to 39 TV WALL MOUNT - FULL MOTION RF-HTVMMAB For wood-stud and concrete wall installations Safety information and specifications...2 Tools needed...2 Package contents...3 Installation instructions...5

More information

TITAN2-EDGE Public Access Computer Station Dual Track

TITAN2-EDGE Public Access Computer Station Dual Track TITAN2-EDGE Public Access Computer Station Dual Track TITAN2-EDGE Rev A 6/17 Model TITAN2-EDGE ASSEMBLY AND ADJUSTMENT TITAN2-EDGE PARTS AND TOOLS PLEASE REVIEW these instructions before beginning the

More information

Installation and Assembly Manual: Vector Pro II

Installation and Assembly Manual: Vector Pro II Installation and ssembly Manual: Vector Pro II Models: PJF2-UNV, PJF2-UNV-S R This product is intended for use with U isted products and must be installed by a qualified professional installer. Maximum

More information

INSTALLATION MANUAL PBC-UMS

INSTALLATION MANUAL PBC-UMS INSTALLATION MANUAL. PBC-UMS Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 mounts@mounts.com www.mounts.com Rev. 01 PBL-110 Projector Mount Page 2 Installation

More information

Installation and Assembly Manual: PRS, RTR Series Projector Mount

Installation and Assembly Manual: PRS, RTR Series Projector Mount Installation and ssembly Manual: PS, T Series Projector Mount Models: PS-UNV, PS-UNV-S, PS-UNV-W PS-UNVP, PS-UNVP-S, PS-UNVP-W T-UNB, T-UNS, T-UNW This product is intended for use with UL Listed products

More information

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS 9531-007-Z00-01 Table of Contents Warning Statements 2 Parts List 3 Installation Tools 3 Wood Stud Installation 5 Concrete Surface Installation

More information

Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features VW401P. User s Manual

Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features VW401P. User s Manual Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features Contents Weight Limit.... 2 Warning Statements.... 2 Installation Tools.... 3 Parts List... 4 Features.... 5 Installing the Mount....

More information

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MantelMount TMA Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS TM Thank you for choosing the MantelMount television wall mount. Please read this entire manual before

More information

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids Maximum Flat Panel Weight: 100 lb. / 45.35 kg. Included Components Wall Mount (Qty 1) Extension Bracket (Qty 1 Pair) Bracket (Qty 1 Pair) 5/16 Flat Washers (Qty 4) Universal Spacers (Qty 8) M5 Allen Driver

More information

WARNING. Installation and Assembly - Vision Point Height Adjustable Desktop Mount with Stationary Base for LCD Screens

WARNING. Installation and Assembly - Vision Point Height Adjustable Desktop Mount with Stationary Base for LCD Screens Installation and Assembly - Vision Point Height Adjustable Desktop Mount with Stationary Base for LD Screens IMPORTANT! Read entire instruction sheet before you start installation and assembly. Models:

More information

Assembly Instructions FML64PL

Assembly Instructions FML64PL Assembly Instructions FML64PL Please read these instructions carefully before before using. using. This This model will hold most 32-65 Flat Flat Panel Panel TVs. TVs. Load capacity: 34kg (75Lbs). lbs).

More information

Fixed Wall Arm. Installation Guide. Part number Rev E 2012 PolyVision Corporation All rights reserved

Fixed Wall Arm. Installation Guide. Part number Rev E 2012 PolyVision Corporation All rights reserved Fixed Wall Arm Installation Guide Part number 2002003-001 Rev E 2012 PolyVision Corporation All rights reserved Table of contents Important Safety Instructions... 3 Overview... 4 Important considerations...

More information

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926)

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) VESA Compliant up to 770x480 Max Weight: 125lbs UNPACKING INSTRUCTIONS Carefully open the carton, remove the contents

More information

INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series

INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series Specifications: Designed for installation on single wood studs or drywall (1/2" minimum thickness); either option

More information

Tilting, Swiveling & Rotating Flat Panel Wall Mount

Tilting, Swiveling & Rotating Flat Panel Wall Mount Tilting, Swiveling & Rotating Flat Panel Wall Mount Model: VXA980TC +5 to -5 +5 to -5 Supports most 0-80 Flat Panel TVs Maximum Weight Capacity: 32 lbs. Supports VESA Sizes up to 600x500 For technical

More information

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle (

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle ( English User Manual L102 TV Mount FULL MOTION FLAT PANEL TV MOUNT ±12 19-32 56 lb (25 kg) 50x50-200x200 VESA ±180 3-17 (7.6-43.2 cm) Supporting your digital lifestyle Table of Contents Table of Contents

More information

LCD LIFT Flat Panel Display System Installation Manual. Table of Contents

LCD LIFT Flat Panel Display System Installation Manual. Table of Contents LCD LIFT Flat Panel Display System Installation Manual Table of Contents Page Installation Overview... 2 Trim Ring Installation... 3 LCD Lift Installation....4 Actuator Switch Installation.5 Top Plate

More information

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide Installation Guide Part number 2002105-001 Rev B 2011 PolyVision Corporation All rights reserved Table of contents Overview... 3 Important considerations... 3 Adjustable Wall Mount considerations... 3

More information

MONOPRICE. Above Fireplace Pull-Down Full-Motion TV Wall Mount. User's Manual P/N 27773

MONOPRICE. Above Fireplace Pull-Down Full-Motion TV Wall Mount. User's Manual P/N 27773 MONOPRICE Above Fireplace Pull-Down Full-Motion TV Wall Mount P/N 27773 User's Manual CONTENTS SAFETY WARNINGS AND GUIDELINES... 3 INTRODUCTION... 4 FEATURES... 4 CUSTOMER SERVICE... 4 PACKAGE CONTENTS...

More information

Preference Collection 5580 Treatment Console INSTALLATION GUIDE

Preference Collection 5580 Treatment Console INSTALLATION GUIDE Preference Collection 5580 Treatment Console INSTALLATION GUIDE 0 WARNING Failure to install the 5580 as described in this installation guide may cause the unit to collapse, resulting in serious injury

More information

FML64S ASSEMBLY INSTRUCTIONS

FML64S ASSEMBLY INSTRUCTIONS FML64S ASSEMBLY INSTRUCTIONS Please read this instruction manual carefully before assembly Fits 42-84in plasma and LCD TVs Weight Capacity 60kg (32lbs) MetraHomeTheater.com 866-839-987 460 Walker Street

More information

PLA50B Instruction Manual

PLA50B Instruction Manual PLA50B Instruction Manual We are here to help! Please contact Customer Service with any questions. Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe, Middle East, and Africa: +

More information

MONOPRICE. Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features. User's Manual P/N 16102

MONOPRICE. Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features. User's Manual P/N 16102 MONOPRICE Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features P/N 16102 User's Manual CONTENTS SAFETY WARNINGS AND GUIDELINES... 3 INTRODUCTION... 4 FEATURES... 5 CUSTOMER SERVICE...

More information

Full-Motion TV Mount 36" to 65" Installation Instructions

Full-Motion TV Mount 36 to 65 Installation Instructions Full-Motion TV Mount 36" to 65" Installation Instructions Full-motion/articulating universal LCD/Plasma TV wall-mount TV size: 36" - 65" Tilt angle: 0-15 degrees Max load capacity: 132 lbs / 60 Kgs Wall

More information

Owner s Manual Full Motion Flat Screen Wall Mount

Owner s Manual Full Motion Flat Screen Wall Mount Owner s Manual Full Motion Flat Screen Wall Mount MODEL: DWM1327SP CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR PROPERTY DAMAGE MAY OCCUR! 75x75 100x100 27 MAX 15 kg (33 lbs)

More information

ABM International, Inc.

ABM International, Inc. ABM International, Inc. Lightning Stitch required 1 1.0: Parts List head and motor assembly (Qty. 1) Reel stand (Qty. 1) Needle bar frame clamp (Qty. 1) Motor drive (Qty. 1) 2 Cable harness with bracket

More information

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 )

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 ) P/N: 001-7057 Rev ( /0 ) The Bowflex Revolution XP Home Gym Assembly Instructions 2 Table of Contents Before You Start... 2 Tools You Will Need / Hardware Contents... 3 Box Contents... 6 Assembling Your

More information

INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L. Introduction. Box Contents. Wall Mount Installations

INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L. Introduction. Box Contents. Wall Mount Installations INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L Introduction Thank you for purchasing the Sonance Soundbar SB46 M or SB46 L. When properly installed your new Soundbar will give you years of entertainment

More information

Mount to the Wall INSTALLATION MANUAL

Mount to the Wall INSTALLATION MANUAL Mount to the Wall 15 Locate the Wooden Studs This step applies to wooden stud wall installation only. Determine and mark the exact locations of two stud centers on the wall. Wooden studs should be spaced

More information

LCD MONITOR/TV WALL MOUNT

LCD MONITOR/TV WALL MOUNT INSTALLATION INSTRUCTIONS LCD MONITOR/TV WALL MOUNT DUAL DESK CLAMP (RFCD-110) S CAUTION CAUTION A alerts you to the possibility of serious injury or death if you do not follow the instructions. A CAUTION

More information

How to Install Custom Real Wood and Faux Wood Blinds

How to Install Custom Real Wood and Faux Wood Blinds Before you begin your installation: READ ALL INSTALLATION INSTRUCTIONS! Make sure that you have all tools and hardware needed for installation. Check the installation surface (wall, ceiling, or window

More information

ATTACH WALL PLATE TO WALL

ATTACH WALL PLATE TO WALL DANGER! The Elite ar m contains high p r e s s u r e g a s s p r i n g s. T h e following cautions MUST be observed to avoid serious injury. 1. Do not attempt to adjust your Elite arm until everything

More information

INSTALLATION INSTRUCTIONS LARGE FLAT PANEL IN WALL ENCLOSURE Model: PAC-500

INSTALLATION INSTRUCTIONS LARGE FLAT PANEL IN WALL ENCLOSURE Model: PAC-500 INSTALLATION INSTRUCTIONS LARGE FLAT PANEL IN WALL ENCLOSURE Model: PAC-500 Specifications: Designed for in-wall installation spanning a minimum of 3 wood studs, 16" on center. Accomodates MWR, PWR and

More information

FM-3250 / FIXED WALL MOUNT. For Flat Panel Screens. User Manual

FM-3250 / FIXED WALL MOUNT. For Flat Panel Screens. User Manual FM-3250 / FIXED WALL MOUNT For 32-50 Flat Panel Screens User Manual Thank you for choosing Gabor. Thank you for choosing Gabor s fixed flat panel screen wall mount. This heavy-duty wall mount has been

More information

IMPORTANT! Recommended Tools. 7/16 Deep socket Phillips screwdriver

IMPORTANT! Recommended Tools. 7/16 Deep socket Phillips screwdriver IMPORTANT! Read all instructions carefully before commencing any work. Always wear proper safety equipment. Some installation steps will require two or more installers. Recommended Tools Ratchet 10-mm

More information

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES If you have any questions regarding assembly or if you are missing parts, do not return this item to the Sam s Wholesale

More information

Stuff-Your-Stuff Platform Bed (Twin and Full)

Stuff-Your-Stuff Platform Bed (Twin and Full) Stuff-Your-Stuff Platform Bed (Twin and Full) Pre-Assembly: Please read all instructions before beginning assembly. Assembly by two people is a must. Save all packing materials until assembly is complete

More information

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors Installation Manual Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors SW602083 Rev E Table of Contents Chapter 1: Safety Warning... 3 Chapter 2: Kit Contents... 4 Included in Kit...

More information

TorqueMaster Replacement Spring

TorqueMaster Replacement Spring TorqueMaster Replacement Spring Installation Instructions NOTE: Use these installation instructions in conjunction with the TorqueMaster Repair / Replacement Spring Program literature. Copyright 999 Wayne-Dalton

More information

LCD/Plasma Mount Manual

LCD/Plasma Mount Manual LCD/Plasma Mount Manual Product Overview: Thank you for your Cheetah Mount purchase. All Cheetah Mounts are designed to provide excellent function, high quality, easy installation and stylish appearance.

More information

INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL

INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL CMK Ceiling WARNING! The wall, floor or ceiling should be capable of supporting a weight of at least five (5) times the monitor s weight. If it cannot,

More information

Santa Fe 3-in-1 TM Console Stock # XLSFEC54-WN U.S. Patent 8,622,005

Santa Fe 3-in-1 TM Console Stock # XLSFEC54-WN U.S. Patent 8,622,005 LOT NUMBER: DATE PURCHASED: / / Santa Fe 3-in-1 TM Console U.S. Patent 8,22,00 This item is designed to be a 3-in-1 configuration. Please choose the option that best suits your needs. DO NOT discard any

More information

Important Loading Information. Tools Required. Meridian Lateral Files Instructions

Important Loading Information. Tools Required. Meridian Lateral Files Instructions Y Meridian Lateral Files Instructions! WARNING Failure to observe stated capacities below will result in unsafe usage conditions, causing possible product damage or personal injury. Important Loading Information

More information

Repair Instructions. Replacing a La Z Time Mechanism Side Subassembly. Remove the Back(s): Remove the Mechanism Assembly: CAUTION.

Repair Instructions. Replacing a La Z Time Mechanism Side Subassembly. Remove the Back(s): Remove the Mechanism Assembly: CAUTION. Replacing a La Z Time Mechanism Side Subassembly Tools Required: Slotted Screwdriver Power Driver 8" Driver Extension Ruler Note: Extension springs are not typically used on non-chaise standard width styles,

More information

e997 Articulating Wall Arm MANUAL IM004-03

e997 Articulating Wall Arm MANUAL IM004-03 e997 Articulating Wall Arm MANUAL 10.18.16 IM004-03 0 WELCOME The Enovate Medical e997 Articulating Wall Arm was designed to set a new standard in quality. Enovate Medical s goal is to provide a wall arm

More information

Installing Brackets to Minimize Distortion in Your SMART Board 685ix Interactive Whiteboard System s Projected Image

Installing Brackets to Minimize Distortion in Your SMART Board 685ix Interactive Whiteboard System s Projected Image UX60-RFK-685 Installing Brackets to Minimize Distortion in Your SMART Board 685ix Interactive Whiteboard System s Projected Image Follow these instructions to install brackets on your SMART Board 685ix

More information

WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount

WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount For Wallbed models: Do-It-Yourself Insturction booklet C92 WARNING! ALL MURPHY/WALLBED SYSTEMS CONTAIN STORED ENERGY. FAILURE TO USE AND FOLLOW THESE

More information

AM500-U Installation Guide

AM500-U Installation Guide 1321 S. State College Blvd., Fullerton, CA 92831 USA Included Components Maximum Flat Panel Weight: 500 lb. / 226.79 kg. Wall Mount Bracket (Qty 2) Cross Bar 5/16 Flat Washers (Qty 6) Universal Spacers

More information

Display Shelving Installation Instructions

Display Shelving Installation Instructions Display Shelving Installation Instructions Top Rail (R-T) Back (BE) (R-C) Splicer Rail (R-S) 78 H to 120 H only Uprite (U) Uprite End Trim (UET) Shelf Back (BE) Base End Trim (BET) (R-C) 96 H to 120 H

More information

Installation Instructions

Installation Instructions by Plato Woodwork Installation Instructions Plato Woodwork, Inc. 200 Third Street SW P.O. Box 98 Plato, MN 55370 www.platowoodwork.com 800.328.5924 SECTION GUIDE GETTING STARTED PAGE # Installation Methods...

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS For Wallbed models: Do-It-Yourself BOOKLET #C90 WARNING! ALL MURPY/WALLBED SYSTEMS CONTAIN STORED ENERGY. FAILURE TO USE AND FOLLOW THESE INSTRUCTIONS DURING THE INSTALLATION

More information

Installation Guide PMWT-660/680. Projector Wall Mount

Installation Guide PMWT-660/680. Projector Wall Mount Installation Guide PMWT-660/680 Projector Wall Mount for SMART Board TM interactive whiteboards Trademark Notice SMART Board and the SMART logo are trademarks of SMART Technologies Inc. TORX is a trademark

More information

ASSEMBLY AND ADJUSTMENT

ASSEMBLY AND ADJUSTMENT EPPA MONITOR ARM EPPA Rev A 10/17 Model EPPA-XXX ASSEMBLY AND ADJUSTMENT EPPA MONITOR ARM PARTS AND TOOLS PLEASE REVIEW these instructions before beginning the assembly and adjustment procedures. Check

More information

Whalen Furniture Mfg. Factory No. 5 Page # 1

Whalen Furniture Mfg. Factory No. 5 Page # 1 If you have any questions regarding assembly or if you are missing parts, do not return this item to Sam s Wholesale Club Please call our customer service number and have your instructions and parts list

More information

Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions.

Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions. Owner s Manual Model: Kawasaki Teryx 750 Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions. Safety Instructions Cab Kit Contents Hardware

More information

Installation Instructions

Installation Instructions Installation Instructions AM2 Articulating Swingout Arm Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 techsupport@mounts.com www.mounts.com IN-AM2.R1

More information

ETX Powered Loudspeaker Accessories

ETX Powered Loudspeaker Accessories ETX Powered Loudspeaker Accessories ETX-BRKT10, ETX-BRKT12, ETX-BRKT15, ETX-TCA-S, ETX-TCA-L, and ETX-BRKT35 en Installation Guide en 3 Table of contents 1 Safety 4 2 Installation 6 2.1 Wall mount bracket

More information

Installation Instructions

Installation Instructions For Medium (15-18.5K) + Heavy duty (22-28.5K) Air Conditioner READ BEFORE INSTALLING UNIT To avoid risk of personal injury, property damage, or product damage due to the weight of this device and sharp

More information

Ceiling Mount - 32" to 60" - Single Installation Instructions

Ceiling Mount - 32 to 60 - Single Installation Instructions Ceiling Mount - 32" to 60" - Single Installation Instructions Important Safety Information Use proper safety equipment during installation If you don't understand the installation instructions, have any

More information

Household Appliances. Over-the-Range Microwave. Installation Instructions. For Models: HMV9302, HMV9305, HMV9306, HMV9307

Household Appliances. Over-the-Range Microwave. Installation Instructions. For Models: HMV9302, HMV9305, HMV9306, HMV9307 Over-the-Range Microwave Household Appliances Installation Instructions For Models: HMV9302, HMV9305, HMV9306, HMV9307 PLEASE READ ENTIRE INSTRUCTIONS BEFORE PROCEEDING IMPORTANT: Save these instructions

More information

LAN Locker Adjustable Shelves

LAN Locker Adjustable Shelves Adjustable Shelves LAN LOCKER ADJUSTABLE SHELVES * Adjustable Shelves are available for LAN LOCKER widths: 24, 30, 48, 60, and 72. * When installing more than one Adjustable Shelf, it is recommended that

More information

Interactive Monitor Arm

Interactive Monitor Arm Interactive Monitor Arm Tools Required -5mm Allen wrench -Phillips screwdriver -Plastic mallet There are two ways to attach a Monitor Arm to a Full Frame; with a Beam, or with a Post Mount. Both methods

More information

Assembly Instructions

Assembly Instructions InTandem Table System November 20 InTandem Table System - Worksurface #4 x/" 4 wood screw power beam Tools Provided T-0 Extended Torx Driver T-25 Torx Driver Additional Tools Required Soft protective

More information

Wall Mount Assembly and Mounting Guide (55 /84 )

Wall Mount Assembly and Mounting Guide (55 /84 ) Microsoft Surface Hub Wall Mount Assembly and Mounting Guide (55 /84 ) For mounting on a wall with wood studs These instructions assume wood-stud wall construction with 2-by-4 studs spaced 16 inches apart,

More information

INSTALLATION MANUAL SFM2

INSTALLATION MANUAL SFM2 INSTALLATION MANUAL SFM2 Sony Electronics, Inc. 16540 West Bernardo Drive San Diego, CA 92127 www.sony.com IN-SFM2.R1 Table of Contents WARNING STATEMENTS... - 3 - PARTS LIST... - 4 - INSTALLATION TOOLS...

More information

Wall Mount Kit for Elo IDS-02 Series IDS Displays

Wall Mount Kit for Elo IDS-02 Series IDS Displays Quick Installation Guide Wall Mount Kit for Elo IDS-02 Series IDS Displays Revision B P/N UM600076 Safety Warning: Do not install this equipment on any wall or structure that is not capable of supporting

More information

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List Parts and Hardware List A. Left Headboard Post 1 pc B. Right Headboard Post 1 pc C. Left Footboard Post 1 pc D. Right Footboard Post 1 pc E. Headboard Panel 1 pc F. Footboard Rail 1 pc. Spindles 4 pcs

More information

Installation Instructions

Installation Instructions For Medium (15-18.5K) + Heavy duty (-8.5K) Air Conditioner READ BEFORE INSTALLING UNIT To avoid risk of personal injury, property damage, or product damage due to the weight of this device and sharp edges

More information

Swing Arm TV Wall Mount. Model Number: ASWM-1015 INSTRUCTION MANUAL

Swing Arm TV Wall Mount. Model Number: ASWM-1015 INSTRUCTION MANUAL Swing Arm TV Wall Mount Model Number: ASWM-1015 INSTRUCTION MANUAL AUS 1300 886 649 Model: ASWM-1015 Product Code: 51883 10/2015 Contents Warranty Details 3 Welcome 4 General Safety Instructions 5 Parts

More information

INSTALLATION MANUAL CTM-VESA

INSTALLATION MANUAL CTM-VESA INSTALLATION MANUAL CTM-VESA Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 mounts@mounts.com www.mounts.com IN-CTMVESA.R1 PBL-110 Projector Mount Page

More information

FIXED-POSITION WALL MOUNT FOR TVs in.

FIXED-POSITION WALL MOUNT FOR TVs in. INSTALLATION GUIDE FIXED-POSITION WALL MOUNT FOR TVs 19-39 in. NS-HTVMFAB For wood-stud, solid concrete wall, or concrete block installations Safety information and specifications..... 2 Tools needed.............................

More information

SAN12 ( <00>)

SAN12 ( <00>) SAN12 (6904-002020 ) Wood 13mm (1/2 in.) 3mm (1/8 in.) Sanus Systems 2221 Hwy 36 West Saint Paul, MN 55113 USA Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe, Middle East,

More information

INSTALLATION AND CARE INSTRUCTIONS

INSTALLATION AND CARE INSTRUCTIONS INSTALLATION AND CARE INSTRUCTIONS Vertical Applications Honeycomb Shades CONTENTS Introduction...2 Before You Begin...3 Vertical Application Parts Overview...4 Materials Required...5 Tools Required...6

More information

PTDM2. Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PTDM2. Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids 1321 S. State College Blvd., Fullerton, CA 92831 USA N O PTDM2 Included components Maximum Flat Panel Weight: 100 lb. / 45.35 kg. M4 x 12mm screw M4 x 16mm screw M4 x 25mm screw M6 x 12mm screw M6 x 16mm

More information

CABANA / PAVILION ASSEMBLY ALUMINUM FRAME MODELS

CABANA / PAVILION ASSEMBLY ALUMINUM FRAME MODELS Assembled cabanas are large & heavy. Assemble at place of use. CABANA / PAVILION ASSEMBLY ALUMINUM FRAME MODELS Step 1 CAUTION: To avoid damage to the finish of your Cabana frame, prepare a smooth, non-scratch

More information

EKX Full-Range Loudspeaker Accessories

EKX Full-Range Loudspeaker Accessories EKX Full-Range Loudspeaker Accessories EKX-BRKT12, EKX-BRKT15, and EKX-TCA en Installation Note en 3 Table of contents 1 Safety 4 1.1 Safety point 6 2 Installation 7 2.1 Wall mount bracket 7 2.2 Truss

More information

General Features. Low Profile. The SMART BOXX stands only 1.5 off of the bed of your truck so cargo space is maximized

General Features. Low Profile. The SMART BOXX stands only 1.5 off of the bed of your truck so cargo space is maximized General Features Low Profile. The SMART BOXX stands only 1.5 off of the bed of your truck so cargo space is maximized Two Sizes Short Box :74 L X 47 W X 7 T and Long Box 92 L X 47 W X 7 T All Aluminium

More information

Thanks for shopping with Improvements! Mandarin Tansu Step Cabinet Item #512735

Thanks for shopping with Improvements! Mandarin Tansu Step Cabinet Item #512735 Thanks for shopping with Improvements! Mandarin Tansu Step Cabinet Item #512735 This unit can be assembled so the top and middle cabinets are on the left or on the right. Use these instructions for a right-sided

More information

STEINBERGER TRANSTREM (TYPE 2) TECHNICAL DOCUMENT

STEINBERGER TRANSTREM (TYPE 2) TECHNICAL DOCUMENT STEINBERGER TRANSTREM (TYPE 2) TECHNICAL DOCUMENT These instructions apply to newer style TransTrems only (non-threaded ball type or modified threaded ball type). For purposes of discussion, these TransTrems

More information

Sapper XYZ Monitor Arm Installation Instructions

Sapper XYZ Monitor Arm Installation Instructions 9/5/2012 Sapper XYZ Monitor rm Installation Instructions 5900800 Step 1: ttach Mount to Work Surface Two-Piece Table lamp and eep Table lamp llen wrenches (in inches): lamp lower to upper jaw 5/32 () lamp

More information

Installation Instructions

Installation Instructions Installation Instructions Ceiling Mount Bracket for DLP Based Projectors (for High Ceilings) Model No. ET-PKD100H Contents Important Safety Notice.................. 2 For DLP Based Projector: PT-D10000

More information

INSTALLATION MANUAL SP-CEIL-012

INSTALLATION MANUAL SP-CEIL-012 INSTALLATION MANUAL SP-CEIL-012 InFocus Corporation 27700B S.W. Parkway Ave. Wilsonville, OR 97070-9215 1-800-294-6400 www.infocus.com IN-SPECEIL012.R2 PBL-110 Projector Mount Page - 2 - Installation Manual

More information